
Frame Hardware
Xtra/Jr. 

(Built After 3/03)



Frame Hardware
Xtra/Jr. 

(Built After 3/03)
Item

Number Part Number DescriptionNote
Quantity Per

Package Assembly
1024786 Bushing, Pivot 1 121

1025703-NLA NLA - Screw, Phillips Oval Head (#10-32 x 1") 1 22
1007541 Clamp, Seat 1 23

1059284-NLA NLA - Screw, Socket Button Head (1/4-28 x 1-1/4") 1 84
1025765 Locknut (1/4-28) 1 85
1024749 Clamp 1 26

1026911-NLA NLA - Screw, Socket Set Cone Point (1/4-20 x 1/2") 1 27
1013870-NLA NLA - Anti-Rattle (1") 1 28

1107510 Hardware, Frame, Front (1 Pair) 1 19 A
1029501 Plug Button, Black (1") 1 210
1026888 Washer, Nylon (3/4 x 1 x 1/32") 1 411

1024787-NLA NLA - Tube, Insert, Upper 1 212
1024788 Tube, Insert, Lower 1 213
1052957 Screw, Hex Head w/ Patch (1/4-20 x 2") 1 214
1026907 Washer (1/4 x 1/2 x 1/16") 1 615

1036627-NLA NLA - Plug Button (1") 1 216
1055366 Locknut (1/4-28) 1 417
1054571 Kit, Sector Block - Right 1 118 D
1054572 Kit, Sector Block - Left 1 118 D
1009861 Spacer, Coved (1/4 x 11/16 x 1/2") 1 219
1026099 Spacer, Coved (1/4 x 11/16 x 1/2") 1 220
1113501 Screw, Eccentric (1/4-28 x 1-11/16") 1 421

1116626-NLA NLA - Hardware, Frame (Pair) 2 122 B
1116627-NLA NLA - Hardware, Frame (Pair) 2 122 C

A - Fixed Front Frames.  Includes Insert Tubes and items 1-8.  
B - 14-18" Deep Swingaway Frames. Includes items 1-5, 10-21.  
C - 12" Deep Frames.  Includes items 1-5, 12,13,15,17, 19-21.  Does not include items 10,14,16, & 18.  
D - Includes sector block and hardware, items 14 and 15.  

NOTE:

 


